TEST HOUSE CERTIFICATE NUMBER 14413 Issue 2 Page 1 of 1



TEST CERTIFICATE

Date : 28th October 2014.

Client : Stage-Electrics Partnerships Ltd. (Flamecheck Plus).

Address : Encore House, Unit 3 Britannia Rd, Patchway Trading Estate, Patchway, Bristol, BS34 5TA.

Date Recd. : September 2014.
Test Date : 03rd October 2014.

Order Number : 296386. Quotation Number: Q144284.

Client Ref : Polycotton mix 50/50

Test required : Flammability BS 5867-2: type B: 2008

Pre-treatment : None

Conditioning : A minimum of 24 hours at 20+/-2 Deg C and 65+/-5%RH Method of test : BS EN ISO 15025: 2002 Procedure A (Surface ignition)

Flame application : 15 seconds using propane gas Note: This certificate relate only to the material supplied and tested

Issue 2 this issue replaces the original issue in its entirety

Change: Client name change

Tested on face of fabric	Fabric length direction			Fabric width direction		
Specimen number	1↑	2↓	3↑	4→	5←	6→
Flame reached an edge (√ or x)	Х	Х	Х	Х	Х	Х
Hole reached an edge (√ or x)	Х	Х	Х	Х	Х	Х
Flaming debris (√ or x)	Х	Х	Х	Х	Х	Х

 $\sqrt{\ }$ = Yes it does burn to the edge or debris is flaming

K.D. James

X = No it does not burn to the edge or debris is not flaming

On the basis of these tests:

The above sample CONFORMS to the Flammability requirements of BS 5867-2: 2008 Type B.

In accordance with the requirements of BS5867 the fabric should be labelled

"IF WETTED IN ANY WAY IT IS ESSENTIAL TO RE-TREAT THE FABRIC TO MEET FLAMMABILITY REQUIREMENTS".

End of Certificate.

Signature: K.D.James

Technical Manager, for and on behalf of J.C.S. Technology

Quality Management System Approved to ISO 9001:2008
AJA Registrars Reg No 059-A Certificate Number AJA05/8373